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¥ Ordering parts

All parts in this parts catalogue are controlled by computer.
For prevention of delivery of wrong parts, advise us of the catalogue No., code No., and part name.

(Example)
Cat No. Code No. Part name Qty Remarks  Location
1-22 K1440000022 C-type grease nipple 3 C3

Y¢ How to refer to the component no. in catalog illustrations of components in a state of disassembly

The alphanumeric characters in the 'Location' column of the parts list indicate the location of each component
number from catalog illustrations of components in a state of disassembly.

As in the above example, if C3 is written in the 'Location' column, the specific component number of the
catalog can be found in the space where the two different patterns of diagonal lines overlap (in the space
where the horizontal zone, C, and the vertical zone, 3, overlap).

The component number C3 in the 'Location’ column of the parts list can
be found where these two different patterns of diagonal lines overlap.
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Catalog Catalog

No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
1 - 1]HMC15600104Z0 LEVER COMP, OPERATING 1 A3 1 - 36| KO0O00080152 BOLT, M8-15 4 B3
1 - 2]K1300000020 GRIP, RUBBER HANDLE 25.4 1 A3 1 - 37 | HMB15600102ZD MOUNT, TRAVELING LEVER 1 B3
1 - 3]K6120000172 SHAFT, THREADED POSITIONING NEUTRAL STOPPER 1 A3 1 - 38| K7422000132 LEVER, NEUTRAL STOPPER (L) 1 B2
1 - 4|K1000000228 SPRING, COMPRESSION M1.2-16.9-43 1 A4 1 - 39|K0100060002 NUT, M6 1 A2,C1
1 - 5]K6131000102 SHAFT, TAPPED FIXING ANGLE 1 A4 1 - 40| K0000060152 BOLT, M6-15 1 A2
1 - 6]K5011015282 WASHER, SPCC 1-15-28 30 Ad,C3 etc. 1 - 41| K1030000038 SPRING, WITH U HOOK M1.2-10.4-56 1 B2
1 - 7|K732300014L MOUNT, OPERATION LEVER 1 A4 1 - 42| K1110170000 WIRE, THROTTLE 1700 1 A2
1 - 8]K0213080002 WASHER, DISK SPRING H M8-1 1 A1 1 - 43| K6030050122 PIN, FLAT HEAD M5-12 2 B2
1 - 9|K0320030251 PIN, SPRING M3-25 1 B4 1 - 44| K5000050002 WASHER, M5 2 A1
1 - 10| K1440000010 GREASE NIPPLE, ATYPE 2 A2,A4 1 - 45| K0144080002 NUT, WITH F-RING, M8 1 B2
1 - 11|K0400012002 RING, RETAINING E M12 1 A5 1 - 46| K4204000070 DECAL, MOWING HEIGHT SWITCH 1 A4
1 - 12| K0100080002 NUT, M8 7 AdC3 efc. 1 - 47|K16041000LO JOINT, SPHERICAL LHSA10L 2 D3
1 - 13| K0200080002 WASHER, SPRING M8 8 B3 B ef. 1 - 48|K5131002142 LEVER, THROTTLE 1 A2
1 - 14| K732300022L LEVER, TRAVELING 1 B4 1 - 49| K0300020202 PIN, COTTER M2-20 2 A1
1 - 15| K5000080002 WASHER, M8 5 B3,Chetc. 1 - 50| K7323000232 LEVER, FULCURUM (R) 2 D4
1 - 16| K0000080302 BOLT, M8-30 4 B4,D5 efc. 1 - 51|K1320000150 KNOB 1 A2
1 - 17| K16010800L0 JOINT, SPHERICAL PHS8LA 2 B3,D5

1 - 18| K0180080002 NUT, LEFT-HANDED M8 2 B4,D5

1 - 19|K6175000192 ROD, THREADED 60 WITH M8 SCREW 2 B4,D5

1 - 20| K1601080000 JOINT, SPHERICAL PHS8 2 B4,C4

1 - 21| HMB1560010122 MOUNT, TRAVELING LEVER 1 C4

1 - 22| K1440000020 GREASE NIPPLE, C 3 C3,B4 efc.

1 - 23| K1440000030 GREASE NIPPLE, B 1 C4

1 - 24|K0210140002 SPRING, CONICAL DISC L M14 4 (5,D3 efc.

1 - 25| K5073215302 WASHER, SPHC 3.2-14.5-30 4 (5,D3 efc.

1 - 26| K0105140002 NUT, P1.5 M14-3 8 C5,D3 efc.

1 - 27|K0200100002 WASHER, SPRING M10 2 C3

1 - 28|K0100100002 NUT, M10 4 C4E3 efc.

1 - 29| HMA1560090822 PLATE, 3-2230 WITH 2-8 HOLE 1 B2

1 - 30| K6175000232 ROD, THREADED 395 WITH M10 SCREW 2 D3

1 - 31|K0180100002 NUT, LEFT-HANDED M10 2 D3,D4

1 - 32| K7323000242 LEVER, FULCURUM (L) 1 C3

1 - 33| K7422000142 LEVER, NEUTRAL STOPPER (R) 1 B3

1 - 34|K0320050251 PIN, SPRING M5-25 3 A2,B3

1 - 35|K6156000082 SHAFT, STEPPED NEUTRAL STOPPER 1 B3
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2. Neutral positioning




Catalog Catalog
No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
2 - 1]K0100060002 NUT, M6 2 E1
2 - 2]K0200060002 WASHER, SPRING M6 2 D1
2 - 3|K5000060002 WASHER, M6 2 D1
2 - 4]K0608006070 BEARING, BALL SEAL 2RS 607 2 D2
2 - 5]K7323000192 LEVER, NEUTRALIZING PUMP (L) 1 C2
2 - 6|K1604100000 JOINT, SPHERICAL LHSA10 2 D1,E2
2 - 7]K0144080002 NUT, WITH F-RING, M8 2 C2,D2
2 - 8| K0200080002 WASHER, SPRING M8 6 D2,D3 etc.
2 - 9|HMC15600101Z22 LEVER, TRUNNION (L) 1 D2
2 - 10| K0324060321 PIN, SPIRAL M6-32 2 D2
2 - 11| HMC15600103Z2 LEVER, TRUNNION (R) 1 E2
2 - 12| K0200100002 WASHER, SPRING M10 4 D2,E4
2 - 13|K0100100002 NUT, M10 8 D3,E4
2 - 14| K6212000982 COLLAR, STKM M8.5-14-9.5 1 D2
2 - 15| K5000080002 WASHER, M8 4 C2,D3
2 - 16| K3380000010 DAMPER, FOR LEVER 1 D2
2 - 17| K0O000080502 BOLT, M8-50 1 D2
2 - 18| K0000080202 BOLT, M8-20 4 C2,D3
2 - 19|K5000100002 WASHER, M10 6 B1E4 etc.
2 - 20| K100000078D SPRING, COMPRESSION M2-15-60 2 B1,E3
2 - 21| K7323000202 BRACKET, NEUTRALIZING PUMP LEVER (R) 1 E3
2 - 22| K7323000182 LEVER, NEUTRALIZING PUMP (R) 1 E4
2 - 23|K1440000030 GREASE NIPPLE, B 2 B2,D4
2 - 24| K6031100258 PIN, FLAT HEAD HT M10-25 2 B2,D4
2 - 25|K0300025202 PIN, COTTER M2.5-20 2 B2,D3
2 - 26| K7303000092 ADJUSTER, LEVER 2 B2,D3
2 - 27| K7323000212 BRACKET, NEUTRALIZING PUMP LEVER (L) 1 C1
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Catalog Catalog

No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
3 - 1|/HMB15600201Z0 ROLLER ASSY, CRAWLER (FRONT) 2 A5 3 - 36| K1440000010 GREASE NIPPLE, ATYPE C4,D3 ete.
3 - 2| HMB15600202AV FRONT ROLLER 2 A4 3 - 37| K0160000042 NUT, SPECIAL P1.5 M20 B2,03 efc.
3 - 3|HMB15600203Z2 SHAFT, CRAWLER ROLLER 2 B4 3 - 38| K0200200002 WASHER, SPRING M20 B2,03 efc.
3 - 4|K0606063060 BEARING, BALL SEAL RS 6306 4 A4,B5 3 - 39|K735500013V CLAMP, SEESAW ROLLER B2,C3
3 - 5|K0862000070 OIL SEAL, UE407210 4 A4,B5 3 - 40| K6121000352 SHAFT, FULCRUM SEESAW ROLLER 227.5 C3
3 - 6|K6219000562 COLLAR, S45CB M30-40-11 4 A4,B5 3 - 41| K735500031V CLAMP, SEESAW ROLLER C1,D3
3 - 7|HMB15600205Z2 WASHER, SPCC 1-20-70 4 A4,B5 3 - 42|K5011030422 WASHER, SPCC 1-30-42 A2,B3
3 - 8|K6212000712 COLLAR, STKM M30.3-40-24 4 A4,B5 3 - 43| K8021000440 ROLLER ASSY, LOWER 140 154 C3,C4
3 - 9|K0881024000 O-RING, P24B 4 A3,B5 3 - 44 |K0024100351 BOLT, WITH HEX. HOLE M10-35 D2
3 - 10| K0200240002 WASHER, SPRING M24 4 B3,B4 3 - 45]K0215100002 WASHER, DISK SPRING H M10-2 D2
3 - 11| K0160000052 NUT, SPECIAL P2 M24 4 B3,B4 3 - 46 | HMC1560020122 SHAFT, FULCRUM TENSION ROLLER D2
3 - 12| K5011024402 WASHER, SPCC 1-24-40 6-10 A3,B5 3 - 47 | HMC1560020222 COLLAR, FULCRUM TENSION ROLLER B1,E3
3 - 13|K5000100002 WASHER, M10 8 A2 3 - 48| HMC15600203zV LEVER, TENSION LOWER D3 (R) D3
3 - 14 | KO000080102 BOLT, M8-10 4 A2 3 - 49| HMC156002042V LEVER, TENSION LOWER D3 (L) B1
3 - 15| HMC15600212Z0 ROLLER ASSY, UPPER 4 A2,B2 3 - 50 | HMC15600205Z2 SHAFT, FULCRUM SEESAW ROLLER 261 D3
3 - 16| K0010100402 BOLT, HT M10-40 6 A3 3 - 51| HMC1560020622 WASHER, CLAMPING LOWER ROLLER D3
3 - 17 |HMC156002132ZV ROLLER, UPPER 4 A2,B2 3 - 52| HMC156002172V FRAME, TENSION ROLLER D3
3 - 18| K0612062060 BEARING, BALL SEAL 2RD 6206 8 A2,B2 3 - 53| HMC15600219Z22 BRACKET, FRONT ROLLER B4
3 - 19|K0402062001 RING, RETAINING R M62 4 A2,B3 3 - 54| KO010080402 BOLT, HT M8-40 B4
3 - 20| K6212002172 COLLAR, STKM M30-40-5.8 4 A2,B3 3 - 55|K0200080002 WASHER, SPRING M8 B4,A2
3 - 21|K5073210622 WASHER, SPHC 3.2-10-62 4 A2,B3 3 - 56 | HMC15600209Z2 WASHER, CRAWLER ROLLER B3,C4
3 - 22|K0200100002 WASHER, SPRING M10 18 A2,B3 efc. 3 - 57| HMC156002112V PLATE, PROTECTION CRAWLER FRAME B2
3 - 23|K0000100302 BOLT, M10-30 4 A1,B3 3 - 58| HM1560K0201Z0 PIN, 20-144 D2
3 - 24| HMC1560021822 HOUSING, FRONT ROLLER 4 B3

3 - 25|K100000070D SPRING, COMPRESSION M10-481-65 4 B3

3 - 26| K1440000040 GREASE NIPPLE, C TYPE PT1/8 8 B3

3 - 27 |K0010100252 BOLT, HT M10-25 8 A2

3 - 28| HMC156002152V ADJUSTER, CRAWLER (R) 2 A3

3 - 29| HMC156002142V PIPE, CYLINDER 2 A3

3 - 30| K223300004V SPROCKET, FOR CRAWLER 14-TOOTH 2 D2

3 - 31|K2250000080 CRAWLER, RUBBER 3005172FP 2 D5

3 - 32|HMC15600210ZV PIPE, SUPPORT 2 B2

3 - 33|K3209000010 CYLINDER, GREASE 40-115-270 2 B2

3 - 34 |K7147000182 HOOK, SPRING 4 C3

3 - 35|K100000048D SPRING, COMPRESSION M8-381-55 4 D2
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Catalog Catalog

No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
4 - 1|HM1560K03012V FRAME 1 E5 4 - 36| HMC1560030522 HOOK, SECURING STEP 1 B1
4 - 2|HM1560K0302Z2V FRAME, REAR 1 A3 4 - 37| K1510000050 MAGNET, CATCH SMALL 1 B1
4 - 3| K0612060060 BEARING, BALL SEAL 2RD 6006 2 A3,B2 4 - 38| HMB15600303A0 SHAFT ASSY, MOUNTING STEP 1 C2
4 - 4|K5000200002 WASHER, M20 1 A3 4 - 39|K0042030102 SCREW, + ROUND HEAD M3-10 2 B1
4 - 5|K0200200002 WASHER, SPRING M20 1 A3 4 - 40| K1440000030 GREASE NIPPLE, B 2 B4
4 - 6|K0160000042 NUT, SPECIAL P1.5 M20 3 A3,D1etc. 4 - 41| HMC15600303Z20 BASE COMP, STEP 1 C1
4 - 7|K7355000252 CLAMP, ELECTRIC CYLINDER 1 B3 4 - 42|K0200030002 WASHER, SPRING M3 2 B1
4 - 8| K0200080002 WASHER, SPRING M8 3 A4,C2 4 - 43| K0210080002 SPRING, CONICAL DISC L M8 1 B4
4 - 9|K0010080152 BOLT, HT M8-15 3 A4

4 - 10| K0010100502 BOLT, HT M10-50 12 B3,B4

4 - 11|K0200100002 WASHER, SPRING M10 21 B3 B4 ec.

4 - 12| K5000100002 WASHER, M10 10 B3,C1

4 - 13|K0000100202 BOLT, M10-20 4 B3

4 - 14| K6212001330 COLLAR, STKM M30-40-80 1 B2

4 - 15| HMB156003042ZV SHAFT, STEP MOUNTING BASE 1 B1

4 - 16| K0100100002 NUT, M10 5 B1,D1

4 - 17| K0003100902 BOLT, M10-90 3 Cc2

4 - 18| HMB15600305Z8 SHAFT, MOUNTING CYLINDER 1 B2

4 - 19|K0100080002 NUT, M8 1 Cc2

4 - 20| K2141000020 WHEEL, CASTER NO.4H-P 1 Cc2

4 - 21|K0003080552 BOLT, M8-55 1 D2

4 - 22| K1440000010 GREASE NIPPLE, ATYPE 1 D1

4 - 23| K4049050000 STOPPER, RUBBER KI-50 1 D1

4 - 24|K0003101402 BOLT, M10-140 1 Cc2

4 - 25| K5074520502 WASHER, SPHC 4.5-20-50 2 D1,E2

4 - 26| K4031000090 RUBBER, ROUND FOR HANDLE 50 4 D1,D2

4 - 27|K6121000172 SHAFT, DOUBLE-END THREADED 30-232 1 E2

4 - 28| HM1560-1117CV BRACKET,HOISTING 4 C2

4 - 29| K0143120002 NUT, WITH DISC S M12 4 D2

4 - 30| K6212004162 COLLAR, STKM M10.2-12.7-25 2 C1

4 - 31| HMC15600306AV STEP 1 E1

4 - 32|K6095000022 COVER, FULCRUM MOUNTING KNIFE FRAME 2 B4

4 - 33|K0000120802 BOLT, M12-80 4 C3

4 - 34|K4205001520 DECAL, PROHIBITION ROPE INSTALLATION 1 C1

4 - 35|K0212160001 WASHER, DISK SPRING L M16-1 1 B2

HM1560K
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5. Handle and brake




Catalog Catalog
No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
5 - 1|/HMC15600401Z0 HANDLE COMP 1 B3
5 - 2|K1300000020 GRIP, RUBBER HANDLE 25.4 2 B2,C3
5 - 3|K6212001252 COLLAR, STKM M10.2-18-40 4 C5
5 - 4|K4031000050 RUBBER, ROUND FOR HANDLE 35 8 C4
5 - 5|K0100100002 NUT, M10 4 D4
5 - 6|K0200100002 WASHER, SPRING M10 4 D4
5 - 7|K0000100702 BOLT, M10-70 4 C4
5 - 8|K6031060172 PIN, FLAT-HEAD HT M6-17 1 C3
5 - 9|K5000060002 WASHER, M6 1 B3
5 - 10| K0300020202 PIN, COTTER M2-20 1 B3
5 - 11| K0000080202 BOLT, M8-20 2 C1
5 - 12|K0200080002 WASHER, SPRING M8 2 B2
5 - 13|K1120085500 WIRE, BRAKE 855 1 E2
5 - 14| K0302025250 PIN, COTTER SUS M2.5-25 1 D1
5 - 15|K5000120002 WASHER, M12 1 D1
5 - 16 | K1724000020 LEVER ASSY, SIDE BRAKE 1 D1
5 - 17 | K0100080002 NUT, M8 2 B3
5 - 18 |K6030120242 PIN, FLAT HEAD M12-24 1 C1
5 - 19|K4209000620 DECAL, PROHIBITING TO HOIST 1 Ad

-10-
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Catalog Catalog
No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
6a - 1|HM1560K2100Z0 FRAME ASSY, KNIFE 1 E5 6 - 36| K5012308352 WASHER, SPCC 2.3-8-35 10 D1,E2
6a - 2|HMC156E050120 PLATE ASSY, PROTECTION 1 D5 6 - 37|K0143080002 NUT, WITH DISC S M8 9 D1
6a - 3|HMC156E0502Z0 PLATE COMP, PROTECTION 1 A3 6 - 38| HMC15600505Z2G GUARD, KNIFE (R) 1 D4
6 - 4|K4205001570 DECAL, DANGER HAMMER KNIFE 1 B4 6a - 39
6a - 5 6 - 40| K0100100002 NUT, M10 8 C4
6a - 6 6 - 41|K6061060002 PIN, CLIP M6 2 E2
6a - 7 6 - 42| HM1560K0504ZG COVER, CRAWLER (L) 1 C1
6 - 8|K4201000140 STICKER, BARONESS 45 WHITE 1 B3 6a - 43| HM1550-1304ZD CHAIN, ANTISCATTERING 1 A4
6 - 9|K0042060152 SCREW, + ROUND HEAD M5-40 17 B3 6 - 44 |K0000080152 BOLT, M8-15 16 C1,E3
6 - 10| K5000060002 WASHER, M6 17 B4.Efetc. 6 - 45|K0200080002 WASHER, SPRING M8 16 C1,E3
6 - 11|K0200060002 WASHER, SPRING M6 19 B4,D1etc. 6a - 46| HM1560K2101Z0 CHAIN ASSY, ANTISCATTERING UK 1 A4
6 - 12| K0100060002 NUT, M6 17 B4.E1 efc. 6 - 47 | HM1560K0503ZG COVER, CRAWLER (R) 1 D1
6a - 13| HM1550-0504BG FRAME , PROTECTION PLATE 1 C5 6 - 48| HMA15600502EV STAND, MOWING ATTACHMENT 1 E1
6 - 14| K0200100002 WASHER, SPRING M10 18 C4,D5 efc. 6 - 49|K5073210262 WASHER, SPHC 3.2-10-26 2 Cc4
6 - 15|K5074510422 WASHER, SPHC 4.5-10-42 8 A2,D5 efc. 6a - 50
6 - 16| K5011023402 WASHER, SPCC 1-23-40 12 A2,C4 efc. 6 - 51| HM1550-1301Z0 SHAFT ASSY, RETAINING GRASS 1 OPTION | A4
6 - 17| K514400103G LEVER, FULCRUM FOR GUARD COVER 2 A2,D4 6 - 52|K4205001600 DECAL, CAUTION TO MUTILATION 1 B4
6 - 18| HM1560K0502ZG COVER, GUARD 1 A2 6 - 53| K0024100351 BOLT, WITH HEX. HOLE M10-35 4 C2,E3
6 - 19|K1020000148 SPRING, WITH ROUND HOOK M4-35-189 2 D5 6 - 54| HM1550-1302ZD SHAFT, RETAINING GRASS 1 OPTION | A5
6 - 20| K6206000132 COLLAR, STEPPED M10-268 4 D5 6a - 55
6 - 21|K0000080202 BOLT, M8-20 9 Cc2 6a - 56
6 - 22| HM1560K050622 CLAMPER, DUST PROOF APRON (OUTER) 2 D1,E2 6a - 57
6 - 23| K0000100252 BOLT, M10-25 6 D4,D5 6a - 58
6 - 24|K0200120002 WASHER, SPRING M12 2 A5 6a - 59| K789900083D CHAIN, ANTISCATTERING A 1 B5
6 - 25| K0000060202 BOLT, M6-20 2 C1 6 - 60| HMA15600510Z8 HOOK, PROTECTION COVER 2 C4
6 - 26 | HM1560K0505Z0 APRON, DUST PROOF (OUTER) 2 D3,E2 6a - 61|K0010080402 BOLT, HT M8-40 4 A5,B5
6a - 27 6a - 62| K789900084D CHAIN, ANTISCATTERING B 3 B4
6 - 28| HM1560K0501Z2G FRAME, KNIFE 1 C1 6a - 63| K5000080002 WASHER, M8 20 A4,B5
6 - 29| HMC15600504Z2G GUARD, KNIFE (L) 1 A1 6a - 64 |K0010080252 BOLT, HT M8-25 7 A4,B5
6 - 30| HMA15600506Z2 COLLAR, 6 STEPPED 209.5 2 D1 6a - 65
6 - 31|K0010100302 BOLT, HT M10-30 4 A2,D5 6 - 66 HMA15600511B8 PIN, LOCKING 2 E1
6 - 32| HMB15600506Z2 BRACKET, APRON 6 D2,E3 6 - 67| K0000120302 BOLT, M12-30 2 A5
6 - 33| K0000100502 BOLT, M10-50 4 D3 6 - 68| HM1560K0509Z0 APRON, DUST PROOF (SIDE) 2 D2,E2
6 - 34| HM1560K0507Z0 APRON, DUST PROOF (INNER) 1 E1 6 - 69| HM1560K0510Z2 CLAMPER, DUST PROOF APRON (SIDE) 2 D1,E2
6 - 35| HM1560K0508Z2 CLAMPER, DUST PROOF APRON (INNER) 1 D2 6a - 70| K4205001600 DECAL, CAUTION TO MUTILATION 1 A3
HM1560K

-12-



13-

6. Knife frame
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Catalog Catalog
No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
6a - 71|K4209001110 DECAL, SLOPE WORK INSTRUCTION 1 B4
6a - 72|K4209001040 DECAL, INSTRUCTION OF HOISTING 1 C4
6a - 73|K4209001090 DECAL, OIL HANDLING INSTRUC 1 C4
6a - 74|K0000120202 BOLT, M12-20 2 D4
6a - 75|K0100120002 NUT, M12 2 C3
6a - 76|K0200120002 WASHER, SPRING M12 2 C3

-14-
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Catalog Catalog
No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
7 - 1|K8030000020 PULLEY ASSY, TENSION 4155 1 A2 7 - 36| K0200140002 WASHER, SPRING M14 5 C4,D5 ete.
7 - 2|K2471410552 PULLEY, TENSION 4155 1 A1 7 - 37 |K0105140002 NUT, P1.5 M14-3 4 D5,E4
7 - 3|K0401020001 RING, RETAINING S M20 1 A1 7 - 38| K1440000010 GREASE NIPPLE, ATYPE 2 D5,E4
7 - 4|K0612062040 BEARING, BALL SEAL 2RD 6204 2 A1 7 - 39|K8030000050 PULLEY ASSY, TENSION 5752 3 C4E5etc.
7 - 5|K6123000032 PIN, TENTION W 1 A1 7 - 40| K6083000022 BOLT, STEPPED TENSION HEX HEAD 81 3 D3,E5
7 - 6|K0402047001 RING, RETAINING R M47 1 A1 7 - 41|K0612062030 BEARING, BALL SEAL 2RD 6203 6 D3,E5 efc.
7 - 7|K5090000172 CAP, TENSION LEVER 15-61 1 A2 7 - 42|K2473570522 PULLEY, TENSION 5752 3 D4,E5
7 - 8|K0200100002 WASHER, SPRING M10 4 B2B3etc. 7 - 43|K6212000120 COLLAR, STKM M17-25.4-27 3 D4,E5
7 - 9|K0106100002 NUT, P1 M10 1 B2 7 - 44|K6212000112 COLLAR, STKM M17-25.4-9 3 D5,E4
7 - 10| K2371630640 BELT, V W6SB64-3 (SET OF 3PCS) 1 D3 7 - 45|K0000100302 BOLT, M10-30 3 A2,C5 efc.
7 - 11| K5000080002 WASHER, M8 7 A3B2etc. 7 - 46 | K2440000042 PULLY, V B6-54-175 1 C4
7 - 12|K7303000132 ADJUSTER, LEVER 150 2 B2,E4 7 - 47 | K5074510422 WASHER, SPHC 4.5-10-42 3 A3 D4 efc.
7 - 13|K2374020720 BELT, COGGED H-PIl SB72-2 1 D2 7 - 48| HM1560K0602Z2 ROD, DISCONNECTING KNIFE TENSION 1 E3
7 - 14| K0100100002 NUT, M10 6 D4,E3 7 - 49|K242300008D PULLEY, V B3-301755F 1 A3
7 - 15|K5000100002 WASHER, M10 6 D4 E3etc. 7 - 50| KO000080252 BOLT, M8-25 4 A3
7 - 16 | K1000000078 SPRING, COMPRESSION M3.5-17.5-60 3 D4,E3 7 - 51|K0500807550 KEY, BOTH ROUND M8-755 2 A4,B4
7 - 17 | HMC15600602ZV CLAMP, HYDRAULIC LEVER 1 Cc2 7 - 52|K8010000080 COUNTERSHAFT ASSY, 456 1 A4
7 - 18| K7320000102 LEVER, HYDRAULIC TENSION 1 Cc2 7 - 53|K0612062060 BEARING, BALL SEAL 2RD 6206 2 A3,B4
7 - 19|K5012017282 WASHER, SPCC 2-17-28 2 Cc1,C2 7 - 54 | K690300018G HOUSING, COUNTERSHAFT 342 1 B3
7 - 20| K0400015002 RING, RETAINING E M15 2 Cc1,C2 7 - 55|K6111000010 COUNTERSHAFT, 30-456 1 B4
7 - 21|K1440000020 GREASE NIPPLE, C 1 C1,C2 7 - 56 |K5011010202 WASHER, SPCC 1-10-20 1 E3
7 - 22| HMA156H01012V BRACKET, BELT COVER 1 C3 7 - 57| K242300006D PULLEY, V B3-30150-20 1 B5
7 - 23| K0300032252 PIN, COTTER M3.2-25 3 C2E4 efc. 7 - 58| K0000080202 BOLT, M8-20 6 B3
7 - 24 |K1300000050 GRIP, RUBBER RED 9-35.5 1 B1 7 - 59 |K7360000032 CLAMPER, BELT FOR COUNTERSHAFT 1 B3
7 - 25| HMA15600602Z22 LEVER, CLUTCH 1 C1 7 - 60|K0100080002 NUT, M8 1 C4
7 - 26| HMC1560060922 COVER, COUNTERSHAFT PULLEY 1 A3 7 - 61|K7303000112 BOLT, ADJUSTING TENSION PULLEY 1 C4
7 - 27 | K0200080002 WASHER, SPRING M8 18 A3B3etc. 7 - 62|K0300025202 PIN, COTTER M2.5-20 1 E4
7 - 28|K0000080152 BOLT, M8-15 7 A3E3 etc. 7 - 63| K0612062060 BEARING, BALL SEAL 2RD 6206 2 C3,D4
7 - 29|K6030100322 PIN, FLAT HEAD M10-32 1 E2 7 - 64 |K6212001600 COLLAR, STKM M30-40-63 1 D4
7 - 30| HMC156006082G PLATE, COUNTERSHAFT METAL 1 C3 7 - 65|K0000080352 BOLT, M8-35 1 B3
7 - 31|K5090000162 WASHER, BEARING 30-61 1 A3 7 - 66 |K3671000150 SWITCH, LIMIT V17680A 1 B1
7 - 32| HMA15600601Z2 LEVER, TENSION 1 D5 7 - 67 | HM1560K0601Z2 ROD, ADJUSTING KNIFE TENSION 1 E3
7 - 33| HM1560K0604Z2 FULCRUM, TENSION LEVER 1 E4 7 - 68|K6031100258 PIN, FLAT HEAD HT M10-25 3 D3,D4
7 - 34|K5011022352 WASHER, SPCC 1-22-35 2 D5,E4 7 - 69|K1440000030 GREASE NIPPLE, B 1 D5
7 - 35|K5074514322 WASHER, SPHC 4.5-14-32 2 D5,E4 7 - 70| K2374230540 BELT, COGGED H-PXSB54-3 (SET OF 3PCS) 1 A3
HM1560K
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7. Tension
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Catalog Catalog
N Code No. Part Name Qty | Remarks | Location N Code No. Part Name Qty | Remarks | Location
0. 0.
7 - 71| K2371630580 BELT, V W6SB58-3 (SET OF 3PCS) B5
BOLT, M10-20 3 E4
D4

7 - 72|K0000100202

7 - 73| HM1560K0603Z22 LEVER, TENSION

HM1560K
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8. Knife




Catalog Catalog
No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
8 - 1|K811015500R SHAFT ASSY, KNIFE 1550 1 D5
8 - 2|K6083000078 PIN, MOUNTING 32 60 C3
8 - 3|K252000004B BLADE, HAMMER KNIFE 6110 120 C3
8 - 4|K0143100002 NUT, WITH DISC S M10 60 C3
8 - 5|K6204000512 COVER, KNIFE SHAFT HOUSING (L) 1 C5
8 - 6|K6204000402 COVER, KNIFE SHAFT HOUSING 1 C1
8 - 7|K0679063080 BEARING, BALL SEAL SG LLUC3 6308 2 C1,C5
8 - 8|K8010000090 HOUSING ASSY, KNIFE SHAFT (L) 1 B5
8 - 9|K0200080002 WASHER, SPRING M8 28 A2 A4 efc.
8 - 10| K0000080202 BOLT, M8-20 10 B5,Chefc.
8 - 11|K0000080252 BOLT, M8-25 12 AdD1etc
8 - 12|K5300000072 PLATE, PREVENTING KNIFE SHAFT GRASS TWINING 320 2 B5,D2
8 - 13|K0100080002 NUT, M8 8 A3 D3 efc.
8 - 14| K5076014602 WASHER, SPHC 6-12-40 2 A3,E3
8 - 15|K0200140002 WASHER, SPRING M14 2 A3,E3
8 - 16| K0001140502 BOLT, P1.5 M14-50 1 A3
8 - 17 | HMB15600702Z0 COVER, KNIFE SHAFT (L) 1 A3
8 - 18| K0000080152 BOLT, M8-15 8 B3,E3
8 - 19|K6212001692 COLLAR, STKM M40-50-2.5 2 B4,B5
8 - 20| K8010000060 HOUSING ASSY, 40-DIA. KNIFE SHAFT 1 B1
8 - 21|K6903000092 HOUSING, KNIFE SHAFT 90106 1 C1
8 - 22| HM1560K0701Z2G PLATE, CONNECTING KNIFE SIDE COVER (R) 1 E2
8 - 23|K5011040522 WASHER, SPCC 1-40-52 1-2 E3
8 - 24|K0071000122 BOLT, WITH NIPPLE HOLE M14-50 1 A3,E4
8 - 25|K242300007D PULLEY, V B3-40-170 1 D3
8 - 26 | K0500807550 KEY, BOTH ROUND M8-755 1 D3
8 - 27| K0000060252 BOLT, M6-25 4 A3
8 - 28| K0213060001 WASHER, DISK SPRING H M6-1 4 A3
8 - 29| K1440000010 GREASE NIPPLE, ATYPE 2 A2A3 ec.
8 - 30| HM1560K0702ZG PLATE, CONNECTING FOR KNIFE SIDE COVER (L) 1 B3
8 - 31|K6903000132 HOUSING, KNIFE SHAFT (L) 1 B5
HM1560K
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9. Engine anc11 muffler

From 7. Tension




Catalog Catalog
No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
9 - 1]K0000060152 BOLT, M6-15 4 A3 Adetc. 9 - 36| K0014100602 BOLT, HT P1.25 M10-60 4 E5
9 - 2|K0200060002 WASHER, SPRING M6 7 A3 Ad efc. 9 - 37| K7360000042 CLAMPER, BELT FOR ENGINE 1 E5
9 - 3|K0011100302 BOLT, HT P1.25 M10-30 7 D5 9 - 38| HM1560K0810Z2 SHAFT, FIXING BATTERY 1 D1
9 - 4]K0200080002 WASHER, SPRING M8 58 A2A3 etc. 9 - 39| HM1560K0804Z2 PLATE, MOUNTING BELT STOPPER 1 D5
9 - 5|K0000080152 BOLT, M8-15 20 D1,E3efc. 9 - 40| K0100100002 NUT, M10 1 E5
9 - 6|HM1560K0807ZD BASE, ENGINE FRONT (L) 1 C4 9 - 41| PF17326-1223-1 PACKING, MUFFLER 2 C5
9 - 7|PF16661-7411-1 FAN, 380 1 B1 9 - 42| HM1560K0903ZU PIPE, EXHAUST 1 B3
9 - 8|K0402013001 RING, RETAINING R M13 1 C1 9 - 43| HMC15600911ZD STOPPER, BELT 1 D5
9 - 9]K0000120252 BOLT, M12-25 4 C3,c4 9 - 44| K0000080302 BOLT, M8-30 3 B5,C4
9 - 10| K0200120002 WASHER, SPRING M12 27 (3,C4etc. 9 - 45| HM1560K0904ZU PIPE, CONNECTING MUFFLER 1 B4
9 - 11|K5000120002 WASHER, M12 4 C4,D3 9 - 46| K4281000030 CLAMP, HARNESS 10.5 50 1 E5
9 - 12| K0011140302 BOLT, HT P1.5 M14-30 4 D4,E3 9 - 47 | HM1560K0905ZU MOUNT, TAIL PIPE 1 C5
9 - 13|K2691000270 ENGINE, KUBOTA D1803-M-E3B-HMKY-1 1 C3 9 - 48|K0010100402 BOLT, HT M10-40 3 E5
9 - 14| HM1560K0806ZD BASE, ENGINE REAR (L) 1 C4,D3 9 - 49| PF15521-7246-2 STAY, RESERVE TANK 1 C5
9 - 15| HM1560K0912Z2V STAY, SUPPORTING RADIATOR (R) 1 D2 9 - 50| HM1560K0908ZU SUPPORT, MUFFLER COVER 1 B5
9 - 16| K0010080152 BOLT, HT M8-15 2 D2 9 - 51| PF15501-7240-4 TANK, RESERVE 1 C5
9 - 17| K4042000050 RUBBER, CUP MOUNT RC40 4 D2 9 - 52|K0000100352 BOLT, M10-35 3 D5,E5
9 - 18| K0000120202 BOLT, M12-20 16 D2 9 - 53|K4205001540 DECAL, CAUTION TO HOT PARTS 1 B5
9 - 19| HM1560K0805ZD BASE, ENGINE (R) 2 D3,D4 9 - 54| K5000080002 WASHER, M8 24-26 B1,C1etc.
9 - 20 | HMA15600903AV BRACKET, AUXILIARY STAY 1 Cc2 9 - 55|K0012120352 BOLT, HT P1.25 M12-35 7 C4,D3
9 - 21|K3600000180 BATTERY, FX105D31R 1 A1 9 - 56 | HM1560K0901ZU BASE, MUFFLER 1 C3
9 - 22| K0022060152 BOLT, WING M6-15 2 B2 9 - 57| K5000060002 WASHER, M6 2 A2
9 - 23| K4260000200 CLAMP, HOSE JUBILEE BAND 2A 2 C5 9 - 58| K4230000040 PLATE, GLASS-FABRICS 1.6-301000 1 C5
9 - 24| K716300014D COVER, BATTERY 1 A2 9 - 59| HM1560K0902ZU BRACKET, MUFFLER 2 B4
9 - 25|K0100080002 NUT, M8 35 A2A3 etc. 9 - 60| K0011100252 BOLT, HT P1.25 M10-25 4 B3
9 - 26 | HM1560K08092V CLAMP, BATTERY 1 A2 9 - 61| K0663005000 BEARING, BALL W/RHOMBIC UFL 005 1 C1
9 - 27 | HM1560K080122 ADAPTOR, ENGINE PULLEY 1 E4 9 - 62| K0401025001 RING, RETAINING S M25 1 C1
9 - 28| HMC1560080320 RUBBER, SHEET 2-170300 1 A3 9 - 63| K0000060202 BOLT, M6-20 1 B4
9 - 29| K0000080202 BOLT, M8-20 16 B1,C1 efc. 9 - 64 | HM1560-0905BV STAY, AUXILIARY FOR RADIATOR (L) 1 B2
9 - 30| HM1560K0803ZD SPACER 2 E4 9 - 65| HM1560K08082V BASE, BATTERY 1 C3
9 - 31| HMB156011062V TOOL BOX 1 B2 9 - 66 |K6173000172 SHAFT, RETAINING COVER (R) 1 C3
9 - 32| HM1560K0817Z2 BRACKET, COOLING FAN 1 C1 9 - 67| HM1560K09112V PLATE, MOUNTING RESERVE TANK 1 D5
9 - 33|K0200100002 WASHER, SPRING M10 24 C4,C5 efc. 9 - 68|K4270030060 CLIP, HARNESS 30 M6 1 C4
9 - 34|K0000100302 BOLT, M10-30 2 C4,C5 etc. 9 - 69|K510100047D COVER, FLYWHEEL 1 D4
9 - 35| HM1560K0802Z2 PULLEY, ENGINE 1 E4 9 - 70| K735500051D BRACKET, BELT CLAMPER 1 E4
HM1560K
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9. Engine anc11 muffler

From 7. Tension




Catalog Catalog
No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location

9 - 71| PF17234-1211-4 MUFFLER 1 B4
9 - 72| HM1560K0906Z0 PIPE COMP, TAIL MFFLER 1 B5
9 - 73| K0300020202 PIN, COTTER M2-20 1 C2
9 - 74|K1090000108 SPRING, RECEIVING ROD B 1 Cc2
9 - 75| K5270002052 RECEIVER, ROD A 1 C2
9 - 76 | HM1560K1002ZD BRACKET, HYDRAULIC MOTOR 1 D1
9 - 77|K5012308242 WASHER, SPCC 2.3-8-24 5 B5
9 - 78 | HMA1560081222 STOPPER, BELT 1 E3
9 - 79| K5270002152 STOPPER, COVER 1 D1
9 - 80| HM1560-0812ZV BASE, TENSION PULLEY 1 E3
9 - 81|LM2700-055920 HOSE, TANK DRAIN 1 D5
9 - 82| K0200140002 WASHER, SPRING M14 4 D4,E3
9 - 83|K0100060002 NUT, M6 1 C4
9 - 84| HMB15600802ZV CLAMPER, BATTERY 1 A1
9 - 85|K0140080002 NUT, WING M8 2 A1
9 - 86| HMB156011072V COVER, TOOL BOX 1 B2
9 - 87| HM1560K0909Z0 COVER COMP, MUFFLER 1 B5
9 - 88| K0210080002 SPRING, CONICAL DISC L M8 2 A1
9 - 89| K0000080502 BOLT, M8-50 5 C1
9 - 90| HM1560K0922ZD PLATE, CLAMPING FUEL HOSE 1 C4
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HM1560K



-25-

1

10. Fuel tank and air cleaner
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Catalog Catalog

No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
10 - 1|HM1560K0918Z0 HOSE, AIR 1 D3 10 - 36| K4260000150 CLAMP, HOSE 12 4 B3
10 - 2|K0200060002 WASHER, SPRING M6 10 B1,B3 10 - 37 | K4261044000 CLAMP, HOSE PARKER 29-76 1 B3
10 - 3|HM1560-0810Z2 PORT, FUEL FILLER 1 B1 10 - 38| K4980003000 WIRE, SUS 1.2-300 2 C3
10 - 4|K4031000280 RUBBER, PACKING FUEL FILLER 1 B1 10 - 39| HM1560K0919A0 BOARD, ADIABATIC 1.6-180-300 1 C4
10 - 5|K0000080252 BOLT, M8-25 5 A1,B1 ec. 10 - 40| PF1G369-1101-1 CLEANER, AIR 1 C4
10 - 6|K5000080002 WASHER, M8 6 A1, etc. 10 - 41| HMC15600902Z0 PRE-CLEANER, EN3-75/250 1 A4
10 - 7 |K3420000040 STRAINER, FUEL FS-45 1 A1 10 - 42| HM1560K0917Z0 HOSE, AIR 1 B3
10 - 8|K1310000110 CAP, FILLER 1 A1 10 - 43| K4270015060 CLIP, HARNESS 15 M6 2 A4
10 - 9| HM1560K09232V BRACKET, FUEL PUMP 1 B2 10 - 44| K0000060152 BOLT, M6-15 8 B1
10 - 10| HM1560-081122 SUPPORT, FILLER PORT 1 B1 10 - 45|K5012306162 WASHER, SPCC 2.3-6-16 6 B1
10 - 11| K0200080002 WASHER, SPRING M8 22 A1B1 etc. 10 - 46| KO000060202 BOLT, M6-20 2 B3
10 - 12| K0100080002 NUT, M8 15 A1B1 etc. 10 - 47| K4261036000 CLAMP, HOSE 4669 3 C4
10 - 13| K4260000172 CLAMP, HOSE KS-11-19 8 A2,C3 efc. 10 - 48| K3773000650 CUFF, 65 BANNER A 2 C4
10 - 14 | HM1560K1104Z2 PLATE, MOUNTING PRE CREANER 1 B5 10 - 49| K0000080502 BOLT, M8-50 1 B1
10 - 15| PF66591-5456-3 RUBBER, VIBRATION PROOF 1 C3 10 - 50| K3170103100 HOSE, 65 BANNER A 310 1 D4
10 - 16 | PF15224-4301-3 FILTER ASSY, FUEL 1 C3 10 - 51| HM1560K1103ZD BASE, AIR CLEANER 1 B5
10 - 17 | PFR1401-5135-1 PUMP ASSY, FUEL 1 B3 10 - 52| K0000100252 BOLT, M10-25 4 E1
10 - 18| K0100060002 NUT, M6 2 B2 10 - 53| HM1560K0916ZD PIPE, PRE CLEANER 1 B4
10 - 19| K0003080702 BOLT, M8-70 1 B2 10 - 54 | KO0O00080502 BOLT, M8-50 2 Cc2
10 - 20 | PF1G311-4335-2 WATER SEPARATER 1 B2 10 - 55|K6150000082 SHAFT, WITH HOLE TIGHTENING BAND 2 D2
10 - 21| K0000080202 BOLT, M8-20 13 A5,B4 efc. 10 - 56 | HM1560K0816Z2 BAND, FUEL TANK 2 C2
10 - 22| HM1560K0913Z0 PLATE COMP, CONNECTING FRAME 1 B2 10 - 57 | K0200100002 WASHER, SPRING M10 4 E1
10 - 23| K4209001010 DECAL, DIESEL 1 B2 10 - 58| K3182000600 HOSE, FUEL 4*1B60 1 E2
10 - 24| K3180009500 HOSE, FUEL 8*1B950 1 Cc2
10 - 25| K4033000340 RUBBER, PLATE 2-401230 2 D2
10 - 26 | K2720000080 TANK, FUEL 33 1 D2
10 - 27 | HM1560K0815ZD BASE, FUEL TANK 1 D1
10 - 28 | HM1560K0820Z0 JOINT, FUEL HOSE 8-6 1 E2
10 - 29| K5000060002 WASHER, M6 4 A1
10 - 30| K3180004000 HOSE, FUEL 8*1B400 1 C2
10 - 31|K3180001500 HOSE, FUEL 8*1B150 1 Cc2
10 - 32| K3180009000 HOSE, FUEL 8*1B900 1 D3
10 - 33| K3182012000 HOSE, FUEL 4*1B1200 1 D3
10 - 34 |K4231170750 TUBE, HEAT-INSULATING CA17*750 1 B3
10 - 35| K0000080152 BOLT, M8-15 2 A4,B4

HM1560K
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Catalog Catalog

No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
11 - 1|K0000080202 BOLT, M8-20 18 A4,D5 11 - 36 | K4220000220 SPONGE, URETHAN 10-10550 3 C2,D1etc.
11 - 2| K0200080002 WASHER, SPRING M8 30 A3 Ad efc. 11 - 37 | K4220000240 SPONGE, URETHAN 10-10-95 2 C1,E2
11 - 3|HM1560-0902ZD BRACKET, RADIATOR 2 D1,E3 11 - 38| K2730000010 RADIATOR 1 E1
11 - 4|K4205001970 DECAL, CAUTION SPOUTING COOLANT 1 C1 11 - 39| KO000080152 BOLT, M8-15 6 A3,B5
11 - 5|K4260000200 CLAMP, HOSE JUBILEE BAND 2A 4 A1,B1 ec. 11 - 40| HM1560-0915ZD PLATE, DUST PROOF (UPPER) 1 D3
11 - 6| K5000100002 WASHER, M10 2 C3 11 - 41| K4220000190 SPONGE, URETHAN 30-30-890 2 E3
11 - 7|HM1560K0921Z0 HOSE, RADIATOR LOWER 1 C1 11 - 42| HM1560-0914Z0 PLATE COMP, DUST PROOF (UPPER) 1 D3
11 - 8|K0000080252 BOLT, M8-25 2 C5 11 - 43| HM1560-0919ZD PLATE, DUST PROOF (FRONT) 1 D3
11 - 9|HM1560K0920Z0 HOSE, RADIATOR UPPER 1 B3 11 - 44| K4220000200 SPONGE, URETHAN 40-30-500 2 D3,E4
11 - 10| K5011606202 WASHER, SPCC 1.6-6-20 18 B4,B5efc. 11 - 45| HM1560-0918Z0 PLATE COMP, DUST PROOF (FRONT) 1 D3
1Ma - 1 11 - 46 | HM1560-0921ZD PLATE, DUST PROOF (REAR) 1 E4
11 - 12| HM1560-1110Z2 SHAFT, RETAINING COVER (L) 1 A4 11 - 47 | HM1560-0920Z0 PLATE COMP, DUST PROOF (REAR) 1 E4
11 - 13| K5000080002 WASHER, M8 10 A3 Adetc. 11 - 48| HMB15600908ZD PLATE, DUST PROOF (LOWER) 1 E3
11 - 14 | K1090000108 SPRING, RECEIVING ROD B 1 A4 11 - 49 | HMB15600907Z0 PLATE COMP, DUST PROOF (LOWER) 1 E3
11 - 15| K5270002052 RECEIVER, ROD A 1 A4 11 - 50 | HMA15600907AD PLATE, DUST PROOF RADIATOR BOX (LOWER) 1 A2
11 - 16 | K0300020202 PIN, COTTER M2-20 1 B4 11 - 51| K0100080002 NUT, M8 2 A2
11 - 17 | HM1560-1112Z2 BRACKET, ROD 1 B4
11 - 18 | HM1560-0909ZD PLATE, DUST PROOF RADIATOR BOX 2 A4,A5
11 - 19| K0100060002 NUT, M6 2 B5
11 - 20 | K0200060002 WASHER, SPRING M6 25 B5,C2
11 - 21| K0000060102 BOLT, M6-10 3 A2
11 - 22| KO000060152 BOLT, M6-15 18 B5,C2
11 - 23| HM1560-0903Z2 BRACKET, RADIATOR BOX 1 A3
11 - 24 | HM1560K0915Z0 SHROUD 1 D4
11 - 25| HMB15600906BD BOX, RADIATOR 1 D4
11 - 26 | HM1560-0904C2 BRACKET, RADIATOR BOX 1 C4
11 - 27 | KO000080502 BOLT, M8-50 2 C5
11 - 28| K0022080202 BOLT, WING M8-20 2 E3
11 - 29| K0O900300300 GROMMET, W/SEALING C30SG30A 1 D4
11 - 30 | K0200100002 WASHER, SPRING M10 4 B3,D3
11 - 31|K0100100002 NUT, M10 4 B3,D3
11 - 32| K0000100202 BOLT, M10-20 4 C3,E4
11 - 33|K5012306162 WASHER, SPCC 2.3-6-16 4 C2,D3
11 - 34 | K0000060202 BOLT, M6-20 2 D2
11 - 35| K4220000230 SPONGE, POLIURETHAN 10-10500 2 C1,b2
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DETAIL C

12. Electrical equipment




Catalog Catalog

No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
12 - 1|K3662000030 SWITCH, TOGGLE FOR AUTO-RETURN ET1115G 1 A1 12 - 36| K0900300140 GROMMET, W/SEALING C30SG14A 3 B3
12 - 2| PF15248-6359-2 SWITCH ASSY, STARTER 1 A2 12 - 37 |K4241000110 BAND, PLASTIC T50R-DH-W 1 E4
12 - 3| PF54611-4112-1 CAP, STARTER SWITCH 1 A2 12 - 38| K3195013000 TUBE, CORRUGATED 15-1300 1 A3
12 - 4|K3671000100 SWITCH, LIMIT SAFETY 2 CIRCUIT 1 B1,D1 12 - 39| HMC15600805Z0 LINE, SOLENOID VALVE 1 D4
12 - 5| K0000060302 BOLT, M6-30 2 C1
12 - 6| K0200060002 WASHER, SPRING M6 2 D1
12 - 7 |K5000060002 WASHER, M6 2 D1
12 - 8| K3720000010 SENSOR, PROXIMITY ANALOG SLOPE EYE 30 1 D1
12 - 9|HM1560-081820 LINE, EXTENSION HORIZONTAL SENSOR 1 E1
12 - 10| K3671000170 SWITCH, EMARGENCY USA1G REV 1 C1,C2
12 - 11| K3830000050 CYLINDER, ELECTRIC 100-303 1 D2
12 - 12| HMC15600810Z0 WIRE, SWITCH 1 C5
12 - 13| K3641000070 LAMP, PILOT BOX 1 B2
12 - 14| K4229000020 SPONGE, VINYLAIR PERMEABLE DUST-PROOF SEAL 20 2 B3
12 - 15| HM1560K0818Z0 HARNESS 1 D4
12 - 16 | K9400000010 GAUGE, FUEL 52BG2 COMP 1 B3
12 - 17 | PFR1401-5317-1 GAUGE, WATER TEMPERATURE 1 C3
12 - 18| PF15969-8301-1 TACHO METER 1 C3
12 - 19| K3620000600 WIRE, EXTENSION 150 1 Cc2
12 - 20| K0300032252 PIN, COTTER M3.2-25 1 D2
12 - 21|K5000120002 WASHER, M12 2 D2
12 - 22| K4032000090 RUBBER, TUBE FOR PIPE STOPPER 1 E4
12 - 23| K5012316282 WASHER, SPCC 2.3-16-28 1 D3
12 - 24| K0300040322 PIN, COTTER M4-32 1 D3
12 - 25| K0000050202 BOLT, M5-20 1 C3
12 - 26 | K5000050002 WASHER, M5 1 C3
12 - 27 | K3700000010 BUZZER, EBM-12 TYPE 1 C3
12 - 28| K0200050002 WASHER, SPRING M5 1 B3
12 - 29| K0100050002 NUT, M5 1 B3
12 - 30| K3610000320 WIRE, BATTERY (+) 1400 1 A3
12 - 31|K3611000410 WIRE, TO EARTH 600 1 A4
12 - 32| K0200120002 WASHER, SPRING M12 1 Ad
12 - 33| K0002120252 BOLT, P1.25 M12-25 1 A4
12 - 34| PF68131-5322-2 CABLE, HOUR METER 1 B4
12 - 35| K4230000010 PLATE, GLASS-FABRICS 1.6-12500 1 B4
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No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
13 - 1|K3690000020 CONTROL UNIT, HORIZONTAL 1 B2 13 - 36| K3662000110 SWITCH, TOGGLE FOR LAMP WD1011 1 A1
13 - 2| K0000060202 BOLT, M6-20 6 A2A3 ec. 13a - 37| K4209001060 DECAL, STEP CONTROL CHANGEOVER SWITCH 1 B1
13 - 3| K0200060002 WASHER, SPRING M6 25 A2B3 etc. 13 - 38| K3631000190 FUSE, PLUG-IN 30A 1 C5
13 - 4| K5000060002 WASHER, M6 18 A3B3etc. 13 - 39| K3681000070 RELAY, MR5A411A1K 1 C3
13 - 5|K3681000010 RELAY, CA1-DC12V-N 4 (C2,C3etc. 13 - 40| PF15694-6599-2 GLOW TIMER 1 B3
13 - 6|K3631000070 FUSE, MINI BLADE 5A 11 E3 13 - 41| PF1K574-6022-1 RELAY 1 E3
13 - 7|K3631000090 FUSE, MINI-BLADE 20A 3 E3
13 - 8| K0000080502 BOLT, M8-50 2 B5
13 - 9|HM1560K08112V BOX, ELECTRIC EQUIPMENT 1 A4
13 - 10| K0200080002 WASHER, SPRING M8 2 A5
13 - 11| K5000080002 WASHER, M8 2 A5
13 - 12| K0100080002 NUT, M8 2 A5
13 - 13| K0100060002 NUT, M6 7 AB5,B5 etc.
13 - 14| K0022060152 BOLT, WING M6-15 2 E1
13a - 15| HM1560K2301Z0 CAP COMP, ELECTRIC EQUIPMENT BOX 1 D1
13a - 16 | HM1560K2302Z0 DECAL, INDICATING FUSE 1 C1
13 - 17 | K4220000010 SPONGE, URETHAN 10-15-330 2 D1,D2
13 - 18| K4220000030 SPONGE, URETHAN 10-10-170 2 D2,E2
13a - 19 |K4209001080 DECAL, CYLINDER SINGLE/DOUBLE CHANGEOVER 1 B1
13 - 20 | HM1560K0814ZV BRACKET, RELAY 1 Cc2
13 - 21| K0000060402 BOLT, M6-40 1 B3
13 - 22| K0O000060152 BOLT, M6-15 8 C3
13 - 23| HMC15600809Z0 TUBE, PROTECTING 2 D2
13 - 24 | HM1560K0819Z0 FUSE BOX 1 D3
13 - 25|K3630000160 FUSE BLOCK, FUSIBLE LINK 30A 1 C5
13 - 26 | HM1560-08082V PLATE, DUST PROOF ELECTRICAL EQUIPMENT BOX 1 E3
13 - 27 | KO0O00060102 BOLT, M6-10 3 D4
13 - 28| K0900300420 GROMMET, W/SEALING C30SG42A 2 D4
13 - 29| K3620000720 LINE, FUSIBLE LINK 1 E4
13 - 30 | HMC15600807Z0 CONTROL UNIT, FAN 1 C5
13 - 31| K3620000050 LINE, HORIZONTAL SENSOR 1 Cc2
13 - 32| HMA1560080422 SHAFT, HEXAGON 125 WITH 2-M6 2 D2
13 - 33| HM1560-0821Z0 LINE, FAN CONTROL UNIT 1 D5
13 - 34| K3631000100 FUSE, PLUG-IN 50A 1 C5,D4
13a - 35| HMB156E0802Z0 PANEL COMP, SWITCH 1 B1
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No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
14 - 1|K0000080202 BOLT, M8-20 2 A1 14 - 36 | K3009000142-Y ADAPTOR, PF3/8PF3/8 1 A3
14 - 2|K0000100202 BOLT, M10-20 2 A1 14 - 37 | K3103310400 HOSE, WP140-9-1-400 1 A3
14 - 3| K0200100002 WASHER, SPRING M10 7 AfE2etc. 14 - 38| KO0O00060502 BOLT, M6-50 2 A3
14 - 4|K5141000222 MOUNT, FILTER 1 A1 14 - 39| K0200060002 WASHER, SPRING M6 4 A3
14 - 5|K3001190002-Y ELBOW, 90 DEG 1033-19 1 B1 14 - 40| KO000060302 BOLT, M6-30 2 C5
14 - 6| K3145000680 HOSE, SSC70-19-1-250 1 B1 14 - 41|K3100410700 HOSE, WP35-12-1-700 1 D2
14 - 7|K3024000012-Y JOINT, CAST IRON 1*3/4 2 B1 14 - 42| HM1550-1003Z22-Y PIPE, MOTOR P1 (L) 1 A4
14 - 8| K0200080002 WASHER, SPRING M8 7 C2,D5 14 - 43 | HM1550-1004Z2-Y PIPE, MOTOR P2 (L) 1 A4
14 - 9| K0100080002 NUT, M8 4 D4 14 - 44 |K3027312081-Y NIPPLE, KUC12-040E 4 A4AS efc.
14 - 10| K3412000030 FILTER, CARTRIDGE SP08-10-03 1 B1 14 - 45|K3105430750 HOSE, WP210-12-3-750 1 A4
14 - 11|K3022120002-Y ELBOW, FEMALE-MALE STE PT3/4 1 B1 14 - 46| K3105430900 HOSE, WP210-12-3-900 1 A4
14 - 12| K3009000122-Y ADAPTOR, PT MO-JS-19 1 B1 14 - 47| K3105430700 HOSE, WP210-12-3-700 1 B4
14 - 13| K4260000190 CLAMP, HOSE JUBILEE BAND 1 1 B1 14 - 48| K3105430850 HOSE, WP210-12-3-850 1 A5
14 - 14| K3100601600 HOSE, WP35-19-1600 1 B1 14 - 49| HM1550-1002Z2-Y PIPE, MOTOR P2 (R) 1 B5
14 - 15|K3008000232-Y CONNECTOR, WITH O-RING PF1/4 X PF1/4 2 B2,C3 14 - 50 | HM1550-100122-Y PIPE, MOTOR P1 (R) 1 C5
14 - 16| K3101211330 HOSE, WP70-6-1-1330 1 B2 14 - 51| K0000080502 BOLT, M8-50 2 C5
14 - 17 | K3101210960 HOSE, WP70-6-1-960 1 C4 14 - 52| K5074510422 WASHER, SPHC 4.5-10-42 1 E3
14 - 18| K3008000052-Y ADAPTOR, 90 DEG 1086-19 1 C1 14 - 53| K0000100302 BOLT, M10-30 5 E2,E3
14 - 19| K3270000030 MOTOR, PISTON MAG 18P-150 2 C1,E3 14 - 54| K7380000132 CLAMP, PIPE 2 C5
14 - 20| K0881014000 O-RING, P14B 4 Cc2,c4 14 - 55| K4032000100 RUBBER, PIPE COVER 12-50 4 C5
14 - 21|K3026312061-Y CONNECTOR, KCO 12-030E 4 B2,C4 14 - 56 | K5276000222 RECIEVER, PIPE 2 C5
14 - 22| K0O000080152 BOLT, M8-15 3 C1,C5 14 - 57 | K0215100002 WASHER, DISK SPRING H M10-2 16 D3
14 - 23| K5000080002 WASHER, M8 5 (C2,Chetc. 14 - 58| YBO70A-51005 SEAL KIT, PUMP PSV2-16 1 D1
14 - 24| K3008000222-Y ADAPTOR, ODD SIZED 90 DEG PF1/8*PF1/4 2 C2,D3 14 - 59| K3021040002-Y TEE, TEF PT1/4 1 B4
14 - 25|K3100261200 HOSE, WP35-6-6-1200 1 C2 14 - 60 | K3412000060 FILTER, CARTRIDGE C-SP08H-10 (SUBSTITUTE) 1 B1
14 - 26| K3001120002-Y ELBOW, 90 DEG 1033-12 1 D2 14 - 61| K3100260800 HOSE, WP35-6-6-800 1 D5
14 - 27 | K3029000062-Y BUSHING, PF1/2*PT1/235 1 D2 14 - 62| K3029000211-Y NIPPLE, ODD SIZED PT3/8*PT1/4 1 Cc4
14 - 28| K0881018000 O-RING, P18B 6 B4,C2 efc. 14 - 63| K3029000042-Y BUSHING, PF1/2*PT3/8 1 C4
14 - 29| K5220000402 CLAMPER, PUMP 1 C2 14 - 64 | K3000060002-Y ADAPTOR, 1013-6 2 B4
14 - 30| K0024100251 BOLT, WITH HEX. HOLE M10-25 16 D3 14 - 65| K3009000092-Y ADAPTOR, PT1/2*PF1/2 4 B4
14 - 31|K3008000032-Y ADAPTOR, 90 DEG 1086-9 1 A2 14 - 66 | K3241000120 PUMP, PISTON PSV2-16A 1 D1
14 - 32|K3103310780 HOSE, WP140-9-1-780 1 A2 14 - 67 | KO0O00120352 BOLT, M12-35 4 D1
14 - 33| K3008000352-Y ELBOW, 90 DEG. ODD SIZED PF3/8 PF1/2 1 A2 14 - 68| K0200120002 WASHER, SPRING M12 4 D1
14 - 34| K3008000032-Y ADAPTOR, 90 DEG 1086-9 1 A2 14 - 69| K0885120000 O-RING, S120 1 D1
14 - 35|K3371000010 VALVE, FLOW DEVIDING VPF-06 1 A3 14 - 70| K8010000070 SHAFT ASSY, HYDRAULIC PUMP 1 E2
HM1560K
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No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
14 - 71| K0402072001 RING, RETAINING R M72 1 D1
14 - 72| K0600062070 BEARING, BALL 6207 1 D2
14 - 73| K690300010D CASE, PUMP SHAFT 1 E2
14 - 74| K7380000140 SHAFT, HYDRAULIC PUMP 1 E2
14 - 75| K0610062060 BEARING, BALL SEAL RD 6206 1 E2
14 - 76 | K0402062001 RING, RETAINING R M62 1 E2
14 - 77 | K0862000040 OIL SEAL, UE306210 1 E2
14 - 78 | K242100004D PULLEY, V B2-25160F 1 E3
14 - 79| K0O500707400 KEY, BOTH ROUND M7-740 1 E3

-36-

HM1560K



-37-

rs—

///

14. Hydraulic pump

. N // // /> . e g —
X /// // ,/ N\
. R o / ,/ v .

YOO Y J
e R - P AN
M OVAVAVAVARY

pump C

Hydraulic
Hydraulic pump

14.

Part of panel

1

Rear frame

A

Hydraulic pump

15. Hydraulic tank

14.
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No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
15 - 1|K3430000020 OIL COOLER 1 A1 15 - 36| K3001120002-Y ELBOW, 90 DEG 1033-12 3 B1,D5
15 - 2|K3101431200 HOSE, WP70-12-2-1200 1 C1 15 - 37| K3022080002-Y ELBOW, FEMALE-MALE STE PT1/2 1 D5
15 - 3|K3102410900 HOSE, WP105-12-1-900 1 B1 15 - 38| K3029000091-Y NIPPLE, ODD SIZED.PT3/8*PT1/2 1 D5
15 - 4|K3001090002-Y ELBOW, 90 DEG. 1033-9 2 A1,B1 15 - 39| K3006000012-Y ELBOW, ODD SIZED PT3/8*PF1/4 1 E5
15 - 5|K3281000010-Y FLANGE, PORT 14.8 D 2 A1,B1 15 - 40| K3000090002-Y ADAPTOR, 1013-9 1 E5
15 - 6| K3280000150 MOTOR, GEAR MA6AD661 1 A2 15 - 41|K3102311260 HOSE, WP105-9-1-1260 1 E5
15 - 7|K3103310700 HOSE, WP140-9-1-700 2 A2,B2 15 - 42| K3025064082-Y ADAPTOR, FOR PIPE 064-08 2 B1
15 - 8| K3007000032-Y ADAPTOR, ODD SIZED PT1/8*PF1/4 1 A2 15 - 43| K1422108001-Y PLUG, TAPER WITH HEX. HOLE T1, 1/2 1 E4
15 - 9|K3101231060 HOSE, WP70-6-3-1060 1 B2 15 - 44| HM1560K1001ZD-Y TANK, HYDRAULIC 1 D4
15 - 10| K0200080002 WASHER, SPRING M8 6 B4,E5 15 - 45| K0200060002 WASHER, SPRING M6 3 B5,D3
15 - 11| K0100080002 NUT, M8 2 A4 15 - 46 | K3008000042-Y ADAPTOR, 90 DEG 1086-12 1 D1
15 - 12|Y61-25070 SEAL KIT, MA GEAR MOTOR 661 1 A2 15 - 47| K6030050152 PIN, FLAT HEAD M5-15 1 D1
15 - 13| YK3213000120-SK SEAL KIT, CYLINDER 2 B4 15 - 48| K5000050002 WASHER, M5 1 C1
15 - 14| K3003060002-Y ELBOW, 45 DEG 1035-6 3 A3,A4 15 - 49| K5270000062 POINTER, MOWING HEIGHT 1 C1
15 - 15| K3001060002-Y ELBOW, 90 DEG 1033-6 2 B5,C4 15 - 50 | K1020000068 SPRING, WITH ROUND HOOK M1.6-13.6-104 1 C1
15 - 16 | K3023040001-Y NIPPLE, NS.PT1/4 1 B3 15 - 51| K3194016000 TUBE, CORRUGATED 7-1600 1 C5
15 - 17 | KO0O00080252 BOLT, M8-25 6 B5,E5 15 - 52| HMA15601004Z0 RETAINER COMP, FUEL FILLER 1 C4
15 - 18| K3103211800 HOSE, WP140-6-1-1800 1 A3 15 - 53| KO000060152 BOLT, M6-15 2 D3
15 - 19| K0105140002 NUT, P1.5 M14-3 4 AB,B5 etc. 15 - 54| K2913300200 OIL, HYDRAULIC SHELL TELLUS S3 MT46 (20L) 2 A5
15 - 20| K0200140002 WASHER, SPRING M14 4 AB,B5 etc. 15 - 55|K3103211600 HOSE, WP140-6-1-1600 1 A2
15 - 21| K5074514322 WASHER, SPHC 4.5-14-32 4 A5,B5 efc. 15 - 56 | K3008000092-Y ADAPTOR, T FOR HOSE PF1/4 1 A2
15 - 22| K5211000032 PLATE, MOUNTING MOWING HEIGHT WIRE 1 B5 15 - 57 | K3103210700 HOSE, WP140-6-1-700 1 A2
15 - 23| K3021060002-Y TEE, TEF PT3/8 1 E5 15 - 58| K3103210500 HOSE, WP140-6-1-500 2 A3
15 - 24| K1440000030 GREASE NIPPLE, B 2 A4 15 - 59| K3021040002-Y TEE, TEF PT1/4 1 A3
15 - 25| K7350000022 BRACKET, CUTTING HEIGHT WIRE 1 B4 15 - 60| K4033000270 RUBBER, PLATE 4-25150 1 B4
15 - 26| K3213000120 CYLINDER, 45-70-250 2 B4 15 - 61| K3008000032-Y ADAPTOR, 90 DEG 1086-9 1 B3
15 - 27 | K6083000012 BOLT, STEPPED MOWING HEIGHT WIRE FULCRUM 1 B5 15 - 62| K3026912061-Y UNION, KUE 12-030E 3 C3,D3
15 - 28| K1160190010 WIRE, ADJUSTING CUTTING HEIGHT 1900 1 B5 15 - 63| HMC15601003Z2-Y PIPE, D PORT 1 C3
15 - 29| K5000060002 WASHER, M6 3 B5,D4 15 - 64 | K3026412061-Y NIPPLE, KLO 12-030E 4 D3,E3
15 - 30| K0300020202 PIN, COTTER M2-20 2 B5,C1 15 - 65| K3026412081-Y NIPPLE, KLO12-040E 1 C3
15 - 31|K3022120002-Y ELBOW, FEMALE-MALE STE PT3/4 1 C5 15 - 66 | HMC15601008Z2-Y PIPE, EF-PORT 1 D3
15 - 32| K3009000122-Y ADAPTOR, PT MO-JS-19 1 C5 15 - 67 | K3006000082-Y ELBOW, ODD SIZED PT3/8*PF1/2 1 D2
15 - 33| K3400000030 BREATHER, REFUELING HOLE FAB-50 1 C4 15 - 68| K3029000072-Y BUSHING, PF3/8*PT3/8 1 D2
15 - 34| K1400000044-Y GAUGE, OIL M TYPEPF3/4 1 Cc4 15 - 69| K0881014000 O-RING, P14B 1 D2
15 - 35| K4209000980 DECAL, HYDRAULIC OIL 1 D4 15 - 70| K3009000142-Y ADAPTOR, PF3/8PF3/8 1 E2
HM1560K
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No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location

15 - 71| K3101330360 HOSE, WP70-9-3-360 1 E2

15 - 72| HMC15601002Z0 VALVE MODULE, CV-00630-50-00 1 E2

15 - 73| K3026910041-Y UNION, KUE 10-020E 4 E2E3efc.

15 - 74| HMC15601007A2-Y PIPE, E PORT REAR 1 E3

15 - 75|K3028210041-Y TEE, KTN 10-020E 1 E3

15 - 76 | K3029000032-Y BUSHING, PF1/4*PT1/4 1 E3

15 - 77 | K0O881011000 O-RING, P11B 1 E3

15 - 78| K0003101302 BOLT, M10-130 2 E3

15 - 79| K5000100002 WASHER, M10 2 D2

15 - 80| K0200100002 WASHER, SPRING M10 2 D1

15 - 81|K0100100002 NUT, M10 2 D1

15 - 82| HMC15601005A2-Y PIPE, AB-PORT 2 E3

15 - 83| K3026410041-Y NIPPLE, KLO10-020KNNT 2 E3

15 - 84 | HMC15601004A2-Y PIPE, CT2 PORT 2 D3

15 - 85| HMC15601006A2-Y PIPE, E PORT FRONT 1 E3

15 - 86 | K4260000190 CLAMP, HOSE JUBILEE BAND 1 1 C5

15 - 87 | K6082000182 SHAFT, MOUNTING CYLINDER 4 A4,B4
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Catalog Catalog
No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
16a - 1|HM1560K2501Z0 PANEL COMP, OPERATING 1 A1 16 - 36 | K5000060002 WASHER, M6 6 A A5 efc.
16 - 2|K3197003200 TRIM, AL 75-16-320 1 A1 16 - 37 | K4209001150 DECAL, ANGLE METER INSTRUCTION (HM) 1 A1
16 - 3|K4205001350 DECAL, ATTENTION HOISTING 1 A1 16 - 38| K5012306202 WASHER, SPCC 2.3-6-20 11 A4AS etc.
16 - 4|K3197003600 TRIM, AL 75-16-360 1 B1 16 - 39| K9400000030 METER COMP, ANGLE (HM) 1 A2
16 - 5|K3198216000 TRIM, SEAL 4100-32A-1600 1 B2 16 - 40| K4209001020 DECAL, READ OWNERS MANUAL 1 A1
16 - 6|HM1560K1110Z0 DECAL, INDICATING BELT 1 E2 16 - 41| K4205001560 DECAL, READ OWNERS MANUAL 1 A1
16 - 7 |K4250001550 DECAL, CAUTION FIRE 1 B1 16 - 42| HMA15601110ZV RETAINER, FRONT COVER 1 B5
16 - 8| K4209000380 DECAL, GREASING 50 HR 3 B1 16 - 43| HMA15601109BV BRACKET, FRONT COVER 1 B4
16 - 9|K4209001030 DECAL, OVERHEAT ALARM BUZZER 1 B2 16 - 44 |K3197310500 TRIM, AL 100-48-1050 1 B3
16 - 10| K4203001210 DECAL, P-BRAKE 1 B1 16 - 45| K4209001000 DECAL, DIESEL FUEL REFUELING HOLE 1 C4
16 - 11|K4203001220 DECAL, ENGINE ROTATION 1 B1 16 - 46| K4205001000 DECAL, CAUTION FIRE 1 E1
16 - 12| K4205000630 DECAL, HANDLING PRECAUTIONS 1 B1 16 - 47 | K0100060002 NUT, M6 6 E3,B4
16a - 13 |K4209001070 DECAL, MANUAL STEP CONTROL 1 B1 16 - 48| K4205001360 DECAL, CLEANING 1 E1
16 - 14| K4203001200 DECAL, TRAVELING LEVER 1 B1 16 - 49| HMA15601108A0 COVER, FRONT 1 B5
16 - 15| K4205000570 DECAL, CAUTION TRANSPORTING PUBLIC ROAD 1 B1 16 - 50| K4205001110 DECAL, WARNING INTERVENTION SWITCH 1 D1
16a - 16 | K4203001230 STICKER, LEVER OF KNIFE CLUTCH 1 C1 16 - 51|K9100000140 COVER COMP, PANEL 1 D1
16 - 17 | K4209000860 DECAL, CUTTING HEIGHT 1 C1 16 - 52| K0O042050152 SCREW, + ROUND HEAD M5-15 4 D1
16 - 18| K4205000650 DECAL, ATTENTION TO DISENGAGE CLUTCH 1 C1 16 - 53| K4209000610 DECAL, INDICATING GREASING POINT 1 E1
16 - 19| K0000060152 BOLT, M6-15 10 Ad,B5 etc. 16 - 54 | K3900000040 FIRE EXTINGUISHER ASSY, PEP-4V 1 C1
16 - 20| K0200060002 WASHER, SPRING M6 19 B4,B5 ef. 16 - 55| HMA15601107A0 COVER COMP, FRONT 1 A5
16 - 21| K0100080002 NUT, M8 8 A1 A2 efc. 16 - 56 | K514100036V PLATE, FIXING HINGE 4 C5
16 - 22| K0200080002 WASHER, SPRING M8 11 A1 A2 efc. 16 - 57 | K0200050002 WASHER, SPRING M5 20 B4,C1 efc.
16 - 23| K0O000080202 BOLT, M8-20 8 A2A3etc. 16 - 58| K0100050002 NUT, M5 16 B4,C5
16 - 24 | K527600036D SUPPORTER, PANEL 1 A2 16 - 59 | K680900025D SPACER, B 4 B5
16 - 25| K4205000590 DECAL, ATTENTION MAINTENANCE 1 D1 16 - 60 | HMA15601121A0 COVER COMP SIDE (R) 1 C5
16 - 26 | K4205001950 DECAL, CAUTION EXHAUST GAS 1 C5 16a - 61|K5910000180 COVER, REAR 1 E1
16 - 27 | K5000040002 WASHER, M4 4 A2,C5 16 - 62| K0O042040202 SCREW, + ROUND HEAD M4-20 4 A2,D5
16 - 28| K3197213000 TRIM, AL 100-32-1300 1 B2 16 - 63 | K5116000142 PLATE, STOPPER 2 C3,D3
16 - 29| HMA15601122Z20 COVER COMP, SIDE (L) 1 A3 16 - 64 | K5270002152 STOPPER, COVER 2 C3,C4
16 - 30| K5012308242 WASHER, SPCC 2.3-8-24 8 A3,B5 16 - 65| K0200040002 WASHER, SPRING M4 4 B3,C4
16 - 31| K5000080002 WASHER, M8 1 A2 16 - 66 | K0100040002 NUT, M4 4 B3,C4
16 - 32| HM1560K1106Z0 COVER, CENTER 1 A3 16 - 67 | KOO00080502 BOLT, M8-50 2 D3
16 - 33| K0010050252 BOLT, HT M5-25 16 A3 16 - 68| K3197402000 TRIM, AL 1375-32-200 1 E3,E2
16 - 34| K4520000210 HINGES, RESIN HOLED 5.2-75 4 A3 16a - 69 | HM1560K2502Z0 COVER COMP, BASE 1 Cc2
16 - 35| K680900024D SPACER, A 4 A3 16 - 70| KO0O00080152 BOLT, M8-15 1 E2
HM1560K
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No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location

16 - 71| K0000060202 BOLT, M6-20 7 D1,E2

16 - 72| K5012306202 WASHER, SPCC 2.3-6-20 13 D1,E1 efc.

16 - 73| HM1560K1112Z0 DECAL, MAINTENANCE SCHEDULE 1 E2

16 - 74 | K4205001390 DECAL, GEAR OIL MAINTENANCE OF MOTOR 1 B1

16 - 75|K4209001430 DECAL, KEY SWITCH 1 B1

16 - 76 | K4030306200 RUBBER, WASHER 3-6.5-20 10 E1

16 - 77 | K3900000050 FIRE EXTINGUISHER, PEP-4V 1 C1

16 - 78| K3901000020 BRACKET, FIRE EXTINGUISHER PEP-4V 1 C1

16 - 79 | HM1560K1109Z0 DECAL, INSTRUCTING CHANGING OIL 1 E2

16 - 80| K4205001850 DECAL, FIRE DEFENSE HMC1560 1 C4

16 - 81| K0000060302 BOLT, M6-30 2 A1
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No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
17 - 1|K0000060152 BOLT, M6-15 31 B1,C2 efc. 17 - 36 | HMA15601124A0 COVER COMP, FRONT UNDER 1 B4
17 - 2| K0200060002 WASHER, SPRING M6 31 B1,C1 efc. 17 - 37 | K3198203500 TRIM, SEAL 4100-32A-350 1 B3
17 - 3| K5000060002 WASHER, M6 12 B1,C1 efc. 17 - 38 | HMA15601119AV BRACKET, FRONT COVER 1 A4
17a - 4 17a - 39 | HMA15601125Z0 COVER COMP, 1 B5
17a - 5|K0100080002 NUT, M8 23 B2B3etc. 17 - 40| HM1560-1105BV BRACKET, BASE COVER (L) 1 B2
17a - 6|K0200080002 WASHER, SPRING M8 55 B2B3etc. 17 - 41| K532000006V COVER, SIDE UNDER (REAR L) 1 B2
17 - 7 |K5000080002 WASHER, M8 12 A3 D2 efc. 17 - 42| K0000080102 BOLT, M8-10 2 B3
17 - 8| HM1560K11132V FRAME, COVER 1 A3 17a - 43
17 - 9| K0000080252 BOLT, M8-25 4 B4 17a - 44
17 - 10 | HMB1560110220 GUARD COMP, BELT 1 D4 17a - 45
17 - 11| K5012306162 WASHER, SPCC 2.3-6-16 12 A1B1 etc. 17a - 46
17 - 12| KO000080502 BOLT, M8-50 9 D2,D3 17a - 47
17 - 13| KO003080552 BOLT, M8-55 4 A3,D2 17a - 48
17a - 14
17 - 15| K7355000472 MOUNT, OIL PAN GUARD 4 D3
17 - 16 | K4209000380 DECAL, GREASING 50 HR 3 E1E2¢efc.
17 - 17 | HM1560K1114ZV COVER, SIDE UNDER (L/F) 1 B3
17a - 18| KO000080152 BOLT, M8-15 9 D4 E2etc.
17 - 19| K513000037V COVER, MOTOR 2 A2,E2
17 - 20| K735500033V MOUNT, BASE COVER (R) 1 E3
17 - 21| K4039000100 RUBBER, STOPPER 3 A1,D4 etc.
17 - 22| K532000005V COVER, SIDE UNDER (REAR R) 1 E4
17 - 23| HM1560K1115Z2V COVER, SIDE UNDER 2 B1,E4
17 - 24 | HM1560K1111ZV GUARD, OILPAN 1 D3
17 - 25|K0100060002 NUT, M6 8 C1,D4
17 - 26 | HMB156011012V BRACKET, SIDE COVER 1 D4
17 - 27 | K4205001530 DECAL, CAUTION TO ROTATING OBJECT 2 B5,D4
17 - 28 | HMC15601101A0 COVER COMP, REAR UNDER 1 E1
17 - 29| K0000080302 BOLT, M8-30 2 C3
17 - 30| HM1560K0703Z2G PLATE, AUXUARITY BELT COVER 1 C5
17a - 31
17 - 32| K680200003G COVER, KNIFE SHAFT 1 D5
17 - 33| K0003081002 BOLT, M8-100 3 E5
17 - 34| K1520000030 HOOK ASSY, RUBBER 4 A5
17 - 35| HMC156011032V COVER, FRONT UNDER (L) 1 B3
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18. Tools and1 spares “r




Catalog Catalog
No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location

18 - 1|K4870000020 FUNNEL, ENGINE OIL 18 1 B4
18 - 2| K252000004B BLADE, HAMMER KNIFE 6110 6 C5
18 - 3| K6083000078 PIN, MOUNTING 32 3 C5
18 - 4|K0143100002 NUT, WITH DISC S M10 3 C5
18 - 5|K3631000100 FUSE, PLUG-IN 50A 1 B2
18 - 6|K2931000400 GREASE, EXCELITE EP NO.2 400G 1 B2
18 - 7|K4810130172 WRENCH, 13*17 1 B2
18 - 8|K4810190222 WRENCH, 19*22 1 C3
18 - 9|K4819130170 SPANNER, RING 13*17 1 C3
18 - 10| K4811300002 WRENCH, SINGLE HEAD 30 1 C3
18 - 11| HM1560-1301Z0 LINE, HOISITING 4 OPTION | D5
18 - 12| K0411400002 SHACKLE, M14 4 OPTION | E5
18 - 13| K4809000020 TOOL KIT 1 C4
18 - 14| K4120000020 SHEET, 3000 1 OPTION | B4
18 - 15| K2699D1803301 OWNERS MANUAL, ENGINE D1803 KUBOTA 1 D1
18 - 16 | K4850000030 PUMP, GREASE 400 1 B1
18a - 17 |750103-106-A OWNERS OPERATING MANUAL, HM1560K 1 E2
18a - 18|750103-106-B PARTS CATALOG, HM1560K 1 E3
18 - 19| K2699D1803302 OWNERS MANUAL, ENGINE D1803 KUBOTA 1 E1
18a - 20
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19. Knife sha1ft Ass'y,80(option) e
|




Catalog Catalog
No. Code No. Part Name Qty | Remarks | Location No. Code No. Part Name Qty | Remarks | Location
19 - 1|K811015501R KNIFE SHAFT ASSY, 80 1550 1 D1
19 - 2|K6083000078 PIN, MOUNTING 32 40 C3
19 - 3| K252000004B BLADE, HAMMER KNIFE 6110 80 C3
19 - 4|K0143100002 NUT, WITH DISC S M10 40 C3
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